
 

 

 

PART 2 
 

PILOT PROJECT 

FOR PROMOTION OF CLEANER PRODUCTION (CP) 



 

 

 

 

 

CHAPTER 7 

IMPLEMENTATION SCHEDULE OF CP 

DEMONSTRATION PROJECTS 



7-1 

CHAPTER 7 IMPLEMENTATION SCHEDULE OF  
CP DEMONSTRATION PROJECTS 

 
An overall construction schedule for CP equipment introduction was prepared as shown 
in Table 7-1 and was based on the overall schedule of the demonstration project and 
delivery period of the main equipment.  
 
7.1  Preparation of Tendering Document 
Tendering documents were prepared taking into account the procurement conditions of 
CP equipment in Malaysia.  The tendering documents consisted of the following items 
and were tendered to bidders at the end of March 2001 for Metal Polishing Industries Sdn. 
[...]
 
The following marketing strategies in textile business are also to be noted: 

a. Conducting both business of knitting and dyeing (in Berjaya Knitex and Sykt 
Perusahaan Fintex Sdn. Bhd.), and 

b. Conducting both business of garment dyeing and garment washing (in South 
Asia Textiles (M) Sdn. Bhd. 

 
11.1.5  CP Options in the Textile Sub-sector 
Heat recovery, reduction of electricity consumption and improvement of wastewater 
were the common issues of CP introduction for the six factories.  The CP measures 
are classified as follows: 
 

(1) Heat recovery: 
 a.  Improvement of boiler efficiency  
 b.  Reduction of heat loss from steam line  
 c.  Reduction of heat loss from steam condensate line  
 d.  Recovery of steam condensate 
(2) Reduction of electricity consumption: 
 a.  Improvement of electricity power factor  
(3) Improvement of wastewater:  
 a.  Improvement of wastewater quality  
 b.  Improvement of wastewater treatment efficiency  
 c.  Improvement of water recycling ratio  

 
Targeted field for CP options are shown in Table 8-1. 



11-5 

 

Table 11-1  Targeted Field for CP Options 

Company
CP Items 

A B C D E F 

1. Heat recovery       
 a. Improvement of boiler    efficiency X x x x x x 
b. Reduction of heat loss from steam line  x x x x x 
c. Reduction of heat loss from steam 

condensate line 
     x 

 d. Recovery of steam condensate      x 
2. Reduction of electricity consumption       
a. Improvement of electricity power factor  x     

3. Waste       
 a. Improvement of wastewater quality  x x x x  
 b. Improvement of wastewater treatment 
   efficiency 

    x  

 c. Improvement of water recycling ratio X      
Note-1: A、B、C etc. represent company as follows. 

A: South Asia Textiles (M) Sdn. Bhd. D: Sykt Koon Fuat Industries Sdn. Bhd. 
B: Berjaya Knitex Sdn. Bhd.  E: M.K.K. Industries Sdn. Bhd. 
C: Sykt Perusahaan Finetex Sdn. Bhd. F: Samyex Industries Sdn. Bhd. 

Note-2: “x” means applicable CP options. 
 
11.1.6  Selection of Model Factory 
Refer to CHAPTER 5, section 5.2 “Selection of Model Factories”. 
South Asia Textiles (M) Sdn. Bhd. was selected as a model factory in the textile 
sub-sector. 
 
11.2  Status of the Selected Model Factory before CP Introduction 

(South Asia Textiles (M) Sdn. Bhd.) 

(1)  Outline of the Factory 

This factory is dyeing products (10%) and washing final products (90%) of 100%, 
cotton and polyester and cotton blended materials (T/C), which are dyed or printed at 
another factory before.  As the main machines, rotary type dyeing machines, closed 
type vertical washing machines and rotary type dryers are installed. 
 
(2)  Observation of Pollution Control Conditions 
Items under regulatory pollution control at the factory are wastewater discharged from 



11-6 

the dyeing process and exhaust flue gases from the boiler. 
The analysis results of wastewater sampled at the factory generally fulfill the 
Malaysian effluent standard-B except the COD as shown in Table 11-2.  The existing 
wastewater treatment facility is composed of aeration, electrolysis, sand filter and an 
activated carbon filter process as shown in attached Figure 11-3. 
The SO2 and NOx concentration in boiler exhaust gas observes the Malaysian 
standards, judging from good operational management and the utilisation of less sulfur 
and less nitrogen fuel.  Approximately 30% of the treated wastewater is recycled to 
the washing process to reduce the city water consumption.  The factory is eager to 
increase this recycling ratio from the past 30% to 70% as use as process water to 
reduce the consumption of city water.  Additionally, though the factory seems to have 
advanced energy consumption reduction measures aggressively, there is room for 
improvement and heat loss recovery from the steam boiler needs to be studied. 
 

Table 11-2 Analysis Data of City Water and Wastewater 
 (Before CP Introduction) 

Wastewater 
Parameter Unit City 

Water 
Aeration

Tank 
After 

Electroly
-sis 

Final 
Discharge 

Regulation
Standard 

 B 

Temperature ℃ 29.1 36.5 36.3 30-35 40 
PH - - 6.9 6.6 6.8-8.0 5.5-9.0
Electric Conductivity μS/cm 115 703 631 770-872 - 
Turbidity NTU 1/50 243 46.2 2.3-10.1 - 
Oil &Grease mg/l <10 <10 <10 <10 10 
BOD at 20℃ mg/l 4 170 32 10-70 50 
COD mg/l 50 555 200 80-290 100 
Dissolved Oxygen mg/l 4.2 2.8 3.9 3.4-4.5 - 
Suspended Solids mg/l 1 232 60 2-20 100 
Total Nitrogen mg/l 4.6 17.7 8.5 5.2-6.5 - 
Nitrate Nitrogen mg/l 0.24 <0.01 <0.01 <0.01 - 
Sulphate mg/l 33.3 92.3 108 90-160 - 
Residual Chlorine mg/l <0.1 <0.1 <0.1 <0.1 2 
Phosphate as P mg/l <0.1 <0.1 <0.1 <0.1 - 
Cyanide mg/l <0.05 <0.05 <0.05 <0.05 0.1 
Fluoride mg/l 0.5 0.5 0.6 0.5-0.7 - 
Iron  mg/l (<0.01)   (3.6)   5 

 
(3)  Waste Disposal, Treatment and Recycling 
The quantity of sludge generated from the wastewater treatment plant is around 800 
kg/month as solid.  It is dehydrated by a filter press and dried up in the sun in a drum.  



11-7 

About one ton of sludge per month (water content around 20%) is consigned to Kualiti 
Alam Sdn. Bhd. on commissioning. 
 
(4)  Measures for Productivity Improvement 
Different from a general dyeing factory, this factory conducts both the business of 
garment dyeing and washing, including stone wash finishing, of garments dyed at 
another factory.  This factory is trying to develop garment partial dip dyeing and 
squeezing dyeing as new businesses. 
 
11.3  CP Options in the Model factory 
Present problematic issues in the factory that need CP measures were summarised as 
follows: 

(1)  Improvement of steam boiler efficiency, and 
(2)  Increase of treated wastewater recycling ratio. 

 
(1)  Improvement of Steam Boiler Efficiency 
To improve steam boiler efficiency, the most prospective measure was the recovery of 
waste heat from the exhaust flue gas (temperature: about 180-200℃), by using a 
heat-exchanger between the in-take of air and flue gas.  However, this measure was 
not recommended because it was not economically feasible for the small size boiler 
that was used in the factory, although a compact rotating heat exchanger (Ungstrohm 
Type) was available in the market. 
 
(2)  Increase of Treated Wastewater Recycling Ratio 
The factory was considering reusing treated wastewater in the washing process at the 
initial stage of operation under steady and economic conditions.  After several trial 
operations, the recycling ratio of the treated wastewater had increased to 30%.  
However, further increase of recycling was constrained by the presence of high iron 
ion concentration in the treated water.  The factory stated that during the washing 
operation iron ion in the treated water changed pale colour products to deep colour 
products.  Therefore, existing treated water could not be used for the washing of pale 
colour products, but could only be reused for deep colour products.  The factory 
found that if the iron ion content could be reduced from existing levels of more than 
5.0 mg/l to less than 0.1 mg/l, it would be possible to recycle treated water for the 
washing of pale colour products. 
 



11-8 

11.4  CP Measures 

11.4.1  Selected CP Measures 

Taking into account of the present situation mentioned above, it was proposed that the 
following one CP measure be implemented in the factory: 

(1)  Increase of treated wastewater recycling ratio 
 
(1)  Increase of Treated Wastewater Recycling Ratio 
For the reduction of iron ion content in the wastewater, there are several methods, as 
shown in Table 11-10, that are already applied in some industries. 
The RO method seems to be suitable for the removal of iron content only, as it reduces 
running costs and sludge treatment fees.  But the installation cost of the equipment is 
around 5-10 times higher than the cost of the existing system and capacity for 
electrolyte removal is not as high as expected.  Moreover the recovering membrane 
seems to have some problem.  Several laboratory scale tests were conducted at the 
SIRIM laboratory by SIRIM and the Study Team, and it was concluded that a 
coagulation method using chemical agents could reduce the iron ion concentration 
from more than 5.0 mg/l to 0.1-0.05 mg/l.  Based on the above results, it was planned 
to add a new wastewater treatment plant to the existing plant, and it would be possible 
to increase the recycling ratio of the treated wastewater from 30% to 70%. 
 
11.4.2  Outline of CP Measures 

(1)  Layout 

Figure 11-4 and 11-5 show a general plot plan of the factory and plot plan for the new 
plant respectively.  The new plant is installed next to the existing plant, located in 
adjustable area. 
 
(2)  Basic Flow Scheme 
A process flow scheme for removing iron in the wastewater is shown in Figure 11-1.  
Dissolved ferrous ion in the wastewater is oxidized to ferric ion and deposited by 
Na-hypo-chlorite (NaClO).  The pH value is adjusted by caustic soda (NaOH) or 
hydrochloric acid (HCl). Then the deposited iron substances are 
coagulated-flocculated by poly-aluminum chloride (PAC) and poly-acryl-amide (PAA) 
based polymer, removed by clarifier and filtrated with multi-media filter. 
 



11-9 

Raw Wastewater
from

Electrolysis Unit
(Fe content:
5 mg/liter)

Oxidation
Coagulation

&
Flocculation

Clarification
by

Clarifier

Filteration
by

Multi-media
Filter

Treated
Wastewater

to
Sand Filter Inlet

(Fe content:
<0.1 mg/liter)

    Chemical Injection
・Na-hypo-chlorite

    Chemical Injection
・NaOH
・PAC
・PAA Polymer

 
Figure 11-1  Process Flow Scheme for Removing Iron Ion 

 
Process flow sheet of the new plant is shown in attached drawing, Figure 11-2.  Feed 
water for the new plant is taken from the outlet line of the settler after electrolysis in 
the existing plant and it is returned to a sand filter feed drum after a sand filter as 
shown in attached drawing, Figure 11-3. 
 
(3)  Design conditions and specification for major equipment 
The design conditions were finalised as follows: 

a. Wastewater treatment capacity: 30m3/h maximum as feed rate 
b. Working hours: 20 hours per day, 6 days per week 
c. Source of wastewater: Treated wastewater after electrolysis 
d. Water specification of feed water: Total iron content; more than 5.0mg/l 
e. Water specification of treated 

water: 
Total iron content; less than 0.1mg/l 

 
Table 11-3 shows major equipment and their specification. 

Table 11-3  Major Equipment and Specification 

Name of equipment Quantity Specification 
Chemical injection tanks 
and dosing system 

5 For sodium hydrochlorite, sodium hydroxide, 
hydrochloric acid and polymer 
5 chemical injection pumps 

Chemical mixing tanks 3 Capacity: 2.5 m3 per each 
Material: Mild steel with epoxy lining 
with 3 agitators 

Clarifier 1 Cylindrical venture type 
Dimension: 4.85 m diameter x 3 m height 

Multi media filter 1 Material: Carbon steel with epoxy coated 
Dimension: 60 inch diameter x 72 inch height

Note: Outline drawings of clarifier and multi media filter are shown in attached 
Figures 11-7 and 11-8 respectively. 

 



11-10 

(4)  Expected Effects 
By introduction of this CP measure, direct effects and indirect effects are expected as 
follows. 
a. Direct effects: 
 (i) Reduction of city water consumption, and 
 (ii) Reduction of wastewater discharge amount.  
b. Indirect effects: 
 (i) Reduction of environmental load of wastewater. 

At present, the wastewater is discharged to the river or sewer free, but it 
would be charged in future. 

 (ii) Image up of the factory and dyeing industry. 
This will influence factory management and business. 

 (iii) Ripple effect to other dyeing factories 
If the technology is applicable to other factories, the ripple effect is 
expected. 

 (iv) Reduction of investment for public wastewater treatment and city water 
supply facility. 
If many factories can reduce the consumption of city water and wastewater 
discharge amount, the effects will be significant. 

 
(5)  Estimated Investment Cost 
The total investment cost for introduction of this CP measure was estimated at around 
RM330,000. 
 
(6)  Estimated Running Cost 
The total running cost for the operation of this new plant was estimated at around 
RM0.2/m3 -feed water.  This running cost includes chemical consumption, electricity 
consumption and sludge disposal cost. 
 
(7)  Schedule 
Refer to CHAPTER 7 “Implementation Schedule”. 
For South Asia Textiles (M) Sdn. Bhd., the completion of construction work was 
scheduled at the end of November 2001, and the final test operation was also 
performed at the end of November 2001 on schedule. 
 
11.5  CP Investment 



11-11 

The total investment cost resulted in RM305,000, and it included the total cost of 
design, application for DOE, equipment and machinery, transportation and 
construction, spare parts and consumables, and commissioning and operator’s training 
as shown in Table 11-4. 
 

Table 11-4  Investment Cost for New Plant 

No. Item Quantity Amount (RM) 
 Wastewater treatment plant 1 set 305,000

Total  305,000
 
In the investment, machinery and equipment (RM222,500) , construction material and 
consumable (RM38,000) and transportation and construction (RM28,000) are included.  
All civil work, piling and all underground RC pits were prepared by the model factory. 
 
11.6  Performance Confirmation 
It was necessary to confirm the reduction condition of iron ion content in the treated 
wastewater after CP introduction.  In addition, a residual chlorine content problem 
and a smell problem were found in the treated wastewater during test operation.  
However, all of them were dissolved as described below. 
 
(1)  Reduction of Iron Ion Content in the Treated Wastewater 
Analysis results of treated wastewater by newly installed plant for CP introduction are 
shown in Table 11-5. 
The reduction of iron ion content in the treated wastewater was confirmed as follows: 
a. Fe3+ and total iron ion concentration was higher than the target value of 0.1mg/l in 

January 2002 as shown in Table 11-5. 
b. It was found that pH value of treating water in the coagulation tank was higher 

(pH7-9) against the designed optimum value of 5-7. 
c. It was also found that there was some amount of iron rust in the multi media filter.
d. The pH value was controlled between 5-7 and back washing operations for the 

multi media filter were carried out in March 2002. 
e. It was confirmed that iron ion content was reduced to less than 0.1 mg/l in March 

2002.  
 



11-12 

Table 11-5  Analysis Result of Treated Wastewater from the New Plant 
     Sampling Point Inlet Water Outlet Water 

     Sampling Month Nov. 
2001 

Jan. 
2002 

Mar. 
2002 

Nov. 
2001 

Jan. 
2002 

Mar. 
2002 

Parameter Unit       
Fe+2 mg/l 0.91 0.38 - <0.05 0.10 - 
Fe+3 mg/l 6.90 9.27 - <0.05 0.17 - 
Total iron ion mg/l 7.81 9.65 7.00 <0.10 0.27 <0.10 
PH - 6.8 8.8 7.0 7.1 7.1 6.5 
Conductivity μS/cm 924 1,515 - 1,120 1,825 - 
COD mg/l 193 156 220 141 146 180 
SS mg/l 27 23 - 4 5 - 
TDS mg/l 508 759 - 484 861 - 
Residual 
Chlorine 

mg/l <0.1 <0.1 <0.1 <0.1 <0.1 <0.1 

Note : A few samples were taken and analysed in each month, and only average 
figures are shown in the table. 

 
(2)  Reduction of Residual Chlorine Content in the Treated Wastewater 
The residual chlorine content in the treated wastewater was less than 0.1 mg per litre 
by ordinary analytical method as shown in Table 11-5.  However, it was found that a 
small amount of residual chlorine would be remained in the treated wastewater and it 
smelled slightly.  The reduction of residual chlorine content in the treated wastewater 
was also confirmed as follows: 
a. The injection rate of Na-hypo-chlorite (NaClO) was higher than design value. 
b. The existing activated carbon filter was old and did not work effectively. 
c. The injection rate of Na-hypo-chlorite (NaClO) was reduced to the design value. 
d. A new activated carbon filter was installed as shown in attached Figure 11-9. 
e. Finally, it was confirmed there was no residual chlorine smell in the treated 